LITTLE WONDER.

OWNERS MANUAL
AND
SAFETY INSTRUCTIONS

for
HIGH OUTPUT
BLOWERS

© 1997. LITTLE WONDER. Division Schiller-Pfeiffer, inc



5 YEAR LIMITED SERVICE ¢ WARRANTY POLICY
FOR GASOLINE POWERED HIGH OUTPUT BLOWERS

All Little Wander Gasoline Powered High Output Blowers are guaranteed
against defects in material and workmanship for a period of FIVE YEARS from date
of purchase, when used for RESIDENTIAL SERVICE, or COMMERCIA1L SERVICE. Any
Lirtle Wonder Gasoline powered High Output Blower or part found to be
defective within the warranty period is to be returned to any registered Little
Wonder Dealer.

Engines for all gasoline powered products are warranted separately by the engine
manufacture. Therefore, there are no warranties made, expressed or implied, for
engines for gasoline powered products by Little Wonder.

Transportation charges for parts and units submitted for replacement under this

warranty must be borne by the purchaser.

THIS WARRANTY shall not be effective if the product has been subject to mis-
use, negligence or accident, or if the product has been repaired or altered outside of
our Southampton factory or authorized repair facility in any respect which affects its
condition or operation.

LITTLE WONDER shall not be liable for any special indirect or consequential
damages arising from defective equipment. Any implied warranty, including mer-
chantability of fitness for a particular purpose, shall not extend beyond the written
warranty period.

THIS WARRANTY shall only be effective if the enclosed Warranty/Registration
card is properly filled out and returned to Little Wonder, Div. of Schiller-Pfeiffer,
Inc. at time of purchase. :

A Warning: The Engine Exhaust from this product contains chemicals known to
the State of California to cause cancer, birth defects or other reproductive harm.

LITTLE WONDER.

DIVISION OF SCHILLER-PFEIFFER, INCORPORATED
1028 STREET ROAD, P.0. BOX 38
SOUTHAMPTON, PA 18966
PHONE 215-357-5110 » FAX 215-357-8045

Specifications. descriptions, and illustrative material in this literatura are as accurate as known at the time of publication, but are subject to change without notice.

"P/N 910700
6/97




B. SERVICE INFORMATION

ENGINE

- Refer to the enclosed Engine Manual provided by the engine manufacturer.
- Or an authorized repair service of the manufacture.

OTHER COMPONENTS
- Contact your local LITTLE WONDER dealer.

C. SPECIAL SAFETY INFORMATION

A WARNING DANGER A

-[: ATTENTIQN TZEE!IS SYMBOL POINTS OUT ﬂi}R IMP()R’I‘ANT

SAIFETY INS’I‘RUCTIGNS

" WHEN Y{)U SEE THIS SYMB()L A HE‘Eﬁ 'S WARNING"_
-- STAYALERTE 00 0 10

. A warNING DANGER A -
TO REBUCE THE POTENTIAL F()R ACﬁiDﬁNTS C{JMI’LY WITH

- TH_E SAFETY INSTRUCTIGN S IN TI'{IS MANUAL :

FA&UM T() CGM}?LY MAY RES{J'LT IN SERIOUS }’ERSGNAL
:{NHJRY AND OR EQUIPMENT ANE PRO?E?AW ﬁAMAGE

II. SAFETY AND WARNINGS

- A WARNING DANGER A

'IMPR{)I?EI{ USE OR CARE OF THIS BLOWER OR FAEURE 'I‘C} WEA?R_

}Z’RGPER PRC}TEGTIQN CAN R’ESULT Z{N SERIOUS IN [URY

REAE} AND UNBERST&ND THE "R'{JI.ES 130R SAFE ()PERATI(}N ANI}

: ALL WSTRU{:TIONS IN TI*H.S MAN"(}AL

WE.&R KE;‘&RIN{; ANI) }:‘}Yﬁ ?ROTECTIGN




A A. SAFETY DECALS

An important part of the safety system incorporated in this blower are the warning and infor-
mational decals found on various parts of the blower. These decals must be replaced if they
become eligible due to abrasion, etc. It is your responsibility to replace the decals when they
become hard to read. The location of these decals and their part numbers for ordering are
shown below.

" Caution:
Thrown objects.

i > ‘Before performing any
i service or maintenance,

a disconnect spark plug wire.
£ Make sure throttle is in

. : | STOP position. 1
Keep bystanders away. e * » P
~——— =

‘Read and understand the
- / ic.
AlwaySiweabeye aniRey owner’s manual. Pay partic

: il : ular attention to all sections
rotection. ~lf— = = :
P on ; regarding safety. Store your
owners manual in a safe
place.

"Keep hands and feet away
from air intake and dis-
charge areas. Rotating fan

Location of label on blower

P/N 910609
Waming Label



'B. GENERAL SAFETY RULES

‘Read and understand the owner’s manual. Pay particular attention to all sections regard-
ing safety. Store your owners manual in a safe place.

A WARNING — KEEP CHILDREN, PETS, and BYSTANDERS AWAY — Do not permit
children to contact blower. Keep children a safe distance from work area. Never allow a
person mentally ill, under influence of alcoholic drinks or drugs or too young in age, to
operate the blower.

"DON'T OVERREACH OR STAND ON UNSTABLE SUPPORT. 7Keep good footing and
balance at all times.

' MULTIPLE OPERATORS — Keep a safe dlstance between two or more operators when
working together simultaneously.

"WARNING  Fan coasts after turn off.

- AwarniNG DaANcER A
IF BLOWER IS USED IMPRGPERLY R
BR SAFETY I’RECAUTIQNS ARE NOT . ;' ;
F()LLGWED THE USER' RISKS SERIUUS By
MURY TQ TI‘IEMSELVES AND QTHER& oot

READ AND I}’NI)ERS’I‘AND THE o
FDLLGWING BEFORE ATTEMPTING TO
OPERATZE THI{S ‘BLOWER L

C. WARNINGS DON’TS

A DANGER ROTATING FAN — KEEP HANDS AWAY. DON’'T attempt to remove
materials from intake or discharge when blower is running,

A DANGER — DO NOT INSTALL OR REMOVE ATTACHMENTS WHILE
BLOWER IS RUNNING. Turn off engine to make changeover. Be sure throttle is in the
stop position, and the blower has come to a complete stop. Remove the spark ping wire
before removing material.

‘DO NOT POINT THE BLOWER QUTLET in the direction of people, cars, glass, or other
similar iterns which could be injured or damaged by blown debris.

‘DO NOT ATTEMPT TO REPAIR BLOWER — Have repairs made by qualified Little
Wonder dealer or repairman. See that only Little Wonder and recommended engine
manufacturers replacement parts are used.



A D. WARNINGS — DoO’s

1. DRESS PROPERLY — Do not wear loose clothing or jewelry. They can be caught in
moving parts. Use of sturdy gloves, non-skid footwear and safety glasses are recommended. ) ‘*
Always wear ear protectors where possible. Use face filter to avoid breathing dust. v

2. STAY ALERT — Watch what you are doing and use common sense. Do not operate
blower when fatigued.

3. KEEP HANDS AWAY FROM AIR INTAKE AND AIR OUTLET CHUTE Keep both
hands on handles when power is on.

4. MAINTAIN AND EXAMINE BLOWER WITH CARE — Follow maintenance instructions
given in manual. Do not use the blower if the muffler is defective or missing.

5. STORE BLOWER INDOORS — When not in use, store blower indoors in a sheltered area
{a dry place) where it's not accessible to children. The blower, as well as fuel, should not be
stored in a house. Keep throttle in the stop position.

6. BE SURE BLOWER IS FULLY ASSEMBLED — Never operate blower without all guards

and deflectors in place. Ensure that all nuts, bolts, screws are installed and properly
tightened.

7. ALWAYS KEEP THE THROTTLE IN THE “STOP” POSITION WHEN NOT IN USE.
Always keep a safe distance between two or more operators when working together )
simultaneously. '\, ,

8. WARNING! IN ORDER TO AVOID ENGINE DAMAGE DUE TO OVER-HEATING OR
OVER-REVVING, KEEP ENGINE RECOIL STARTER ASSEMBLY, THE BLOWER INTAKE

AND OUTLET AREAS, OR HOSE ACCESSORIES CLEAR AND FREE OF LEAVES OR
OTHER DEBRIS.

A E ENGINE/FUEL WARNINGS—DON’TS

A warnine DancEr A :
H_ANDLE FUEL WITH CAKE IT1S I{IGHLY FLAMMABLE. FUELING A
HOT ENGINE OR NEAR AN IGNITIDN SOURCE CAN CAUSE A FIREAND
RESULT IN SERIOUS PERSONAL }NIU'RY AND/ OR PROI’ERTY DAMAGE

Do not smoke while handling fuel.

Do not refuel a hot or running engine.

Do net fill tank indoors.

CAUTION — Do not start or run engine indoors as poisonous carbon monoxide is emitted.
Do not operate in un-ventilated area.

Do not use the blower when electric system causes spark outside the cylinder. Check

spark plug from time to time. When checking, keep plug a safe distance from cylinder to
avoid burning of evaporated fuel from cylinder.

S e e



A F. ENcINE/FUEL WARNINGS—DO’s
'HANDLE GASOLINE WITH CARE. IT IS HIGHLY FLAMMABLE. Refuel before starting work.
‘Always use fresh gasoline in the fuel mixture. Stale gasoline can cause leakage.

Always pull starter cord slowly until resistance is felt. Then pull cord rapidly to avoid kick-
back and prevent arm or hand injury.

Always operate engine with spark arrestor installed and operating properly. The use of spark
arrestor muffiers is required by law in the state of California [Section 4442 of the California Public
Resources Code), as well as in other states or municipalities. Federal laws apply on federal lands.

Replace gasoline cap securely. If fuel is spilled move blower and fuel container from area and do
not create a source of ignition.

Avoid spilling fuel or oil. Always wipe unit dry before using. Move at least 10 feet away from
the fueling point before starting engine.

Always store gasoline in an approved container. Fill tank outdoors with extrerne care

IIl, BLOWER ASSEMBLY INSTRUCTIONS

“NOTE: Numbers in brackets (-) represent key Numbers shown on Parts List, and parts explosion. See pages 9-11 7
A. Install lower handles (30) on top of deck (32,33). Secure with four cap screws 5/16-18 x 1 3/4
{34), four 5/16 flat silver washers (31), and four 5/16-18 nylon nuts {2), finger tight.

B. Install upper handle (17 or 27) with four cap screws 5/16-18 x 1 3/4 (34), eight 5/16
washers (31], and four 5/16-18 nylon nuts {2} finger tight . Tighten lower handle nuts
and bolts. Tighten upper handle nuts and bolts until the lower handle tubing pinches the
upper handle. It will be normal for the lower handle tubing to crush slightly.

C. Before attaching the throttle to the upper handle, insert 10-32 x 3/4 screw (21]
through hole at front of throttle body with the throttle lever pointing upward\
(see picture). The 10-32 x 3/4 screw (21) must point left. Thread 10-32 lock
nut (20) onto screw and tighten. Attach throttle to upper handle with 1/4-20 x
1 1/2 cap screw {19} and 1/4-20 lock nut (22) through hole on left side of upper
handle (17 or 27). Connect throttle clip {15} to upper handle.

D. Tilt blower back on handle and install front wheel bracket [51) over the three studs on
lower front of blower housing. Secure with three 5/16-18 flange nuts (5).

E  Insert pneumatic axle sleeve (53) in front pneumatic wheel (52). Install pneumatic wheel
spacers (54) over the axle sleeve on both sides of wheel and install in front wheel bracket
(51). Insert 3/8-16 x 5 1/4 axle bolt {50) through wheel bracket and axle sleeve. Secure with
3/8-16 axle nut (49).

WARNING - ALL Lrirree Wonoer BLOWERS ARE SurpPED WITHOUT O1L. REFER TO ENGINE
MANUFACTURES INSTRUCTION MANUAL FOR PROPER ENGINE OPERATION INSTRUCTIONS




WARNING - ALL Lrirrie Wonoer BLowErs ARE SHIPPED WITHOUT Or. REreR TO ENGINE
MANUFACTURES INSTRUCTION MANUAL FOR PROPER ENGINE OPERATION INSTRUCTIONS

Y

IV. OPERATING INSTRUCTIONS

Refer to Engine Manual for Engine Operation.

Leaves, thatch or other debris can be directed into windrows or piles, by simply maneuvering
the unit and directing the flow of air accordingly.

Ajr flow can be directed to the side or front by the two-position deflector. The front discharge
position is used to remove debris from along walls, fences, etc. The side discharge position is
used to form windrows or piles. The horizontal deflector directs air downward to “chisel” under
wet, heavy leaves and litter. The velocity is regulated by the throttle control.

Moving the deflector to the upper hole allows for a greater volume of air to be directed down-
ward. Moving the deflector to the lower hole allows for a greater volume of air to be directed
upward. To reduce windrowing or to blow over cbstacle. Point deflector upward.

Slight changes in deflector will have a big effect on air flow. Experiment until you find the best
position for your needs.

For best performance, be sure engine recoil starter assembly, the blower intake and outlet areas,

*

or hose accessories are clear and free of leaves or other debris.

V. MAINTENANCE INSTRUCTIONS:

1. Keep all nuts, bolts, and screws tight.

2.  Never store the Blower with fuel in the fuel tank inside a building where fumes may
reach an open flame or sparks, or in a confined space.

3. Always refer to the instruction manual for important details if the product is to be stored
for an extended period.

4, CAUTION - After approximately the first three (3) to four (4] hours of operation, tighten
the bolt holding the fan to a torque of 40 foot pounds or 480 inch pounds. “LOCTITE”
242 has been used on the engine shaft to secure the fan on the shaft.

5. Engine - 4 cycle. {Refer to engine manufacturer’s operating instructions for fuel recom-
mendations and additional information).

6. Tires - Tubeless. Inflate to air pressure of 30 P.S.I.

7.  Labels should be inspected before each use. Replace damaged labels immediately.

DIRECTION FOR FAN REMOVAL:

(This procedure must be done by qualified Little Waonder dealer)

1. Remove intake guard and front panel.

2. Remove bolt securing fan to engine crankshaft.

3. The fan has a 3/4-16 nut welded on the fan hub. Insert a 3/4-16 grade 5 or better and jack
or push the fan off the engine. Snap-On part #CJ83-3 pressure screw is recommended. In
some instances, it may be necessary to apply heat in area of fan hub as Loctite 242 has
been used to secure the fan engine crankshaft. Be careful not to overheat.

4. Use a new bolt P/N (910508 ) and Loctite 242 to insure a secure fit.




V1. PARTS EXPLOSION

Key Part Description Quantity Per Model Number
# # 9500HO 9510HO  9800HO 9810H0 9900HO 9111HO
11 910610 Intake Guard Label 1 1 1° 1 1 1
2 114C 5/16-18 Nylon Insert Nut 11 11 11 11 11 11
3 911130 Intake Guard Clamp 3 3 3 3 3 3
; 4 011100 Intake Guard Assy 1 i 1 1 1 1
| 3 1148 5/16-18 Serrated Flanged Lock Nut 14 14 14 14 14 14
& 911120 _Front Panel 1 _ 1 1 1 1 1
| 7 910508  7/16-29 x 1 3/4 Serrated Flange Bolt gd5 1 1 1 1 1 1
| 8 910200 { 5 HP Fan 1 1 - - - -
B 910210 & HPFan - 1 1 - -
| 8 910220 9 HPFan - - - - I -
8 910230 11 HP Fan - - - - - 1
9 915 Rey l/4x1/4x2 1 1 1 1 1 1




www.ersatzteil-service.de www.ersatzteilplan.de

5

Hey Part Deseriprion Quantity Per Model Number
£ # USO0HO  9510HO  9ROOHQ  9810HO  9960HO  9111HO
2 114C 57/16-18 Nylon Insert Nut i1 11 1 il 11 il
5 1148 5/16-18 Serrated Flange Lock Nut i4 14 14 14 i4 14
14 910900 5 HP Reg Engine 1 - - = - -
14 91000¢ 5 HPIC Engine - 1 -
14 9105002 8 HP Reg Engine - - 1 -
14 910903 & HPIP Engine - - - i -
14 930 9 HP Honda Engine - - - - i -
14 910905 11 HP IP Engine - - - = - 1
15 946 Throttle Clip 1 i 1 1 1 1
16 910300  Throttle Cable {5, &, and 11 HP) 1 1 1 1 - 1
16 910301 9 HP Throttle Cable - - - - 1 -
P17 900301 Upper Handle - 1 I 1 1
it 900302 Grip (set of 2} 1 1 1 1 1 )
12 378 1/4-20x 1 172 HHCS grade 2 1 1 1 1 i 1
20 973 10-32 2-Way Lock Nut 3 3 a 3 a 3
21 910502  10-32 x 3/4 Serrated Flange Screw i 1 1 1 ] 1
22 972 1/4-20 2-Way Lock Nut i i i 1 1 1
23 934-1 Pnewmatic Wheel Otfset 2 il 2 p] z 2
24 312 Retaining Ring 2 2 2 2 2 2
25 405-1 5/8 SAE Flat Washer P 2 2 p 2 2
pJ2 832-1 Axle 1 1 1 1 ] 1
27 917-1 Upper Handle 1 1 - - - -
30 916-2  Lower Handle 2 2 2 2 2 2
a1 163 5/16 Flat Washer 12 12 12 12 12 12
32 910008 5 HP Right Deck 1 1 . - -
32 910030 8 HP Right Deck - - i 1 -
32 910040 11 HP Right Deck - - - - - i
33 910007 5 HP Left Deck 1 1 - - - -
P33 910028  § HP Left Deck " - 1 1 1 -
33 910047 11 HP Left Deck - - - - 1
34 942 5/16-18 % 1.75 HHCS grade 2 § g 8 8 8 8
35 129D 5/16 Regular Split Lock Washer 4 4 4 4 4 4
36 942 5/16-18 x 1.75 HHCS grade 2 - - 4 4 4 -
36 113 5/16-18 x 1.5 HHCS 4 4 - - - 4
58 9348 Preumatic Whee] Bearing 6 6 6 6 6 &
10

Ihr Ersatzteilspezialist im Internet




www.ersatzteil-service.de www.ersatzteilplan.de

-| Rey Part Descriprion Quantity Per Model Number
# # 9500HO _ 9516HO  9800HC 9810HO  9900HO 9111HO
5 114B 5/16-18 Serrated Flanged Lock Nut 14 i4 14 14 14 14
10 910000 5 HP Housing 1 1 - - - -
10 910020 8, 9 FIP Housing - - 1 1 1 -
10 910040 11 HP Housing = - - - - 1
11 910611  Little Wonder Housing Label - 5 HP 1 1 - - - -
11 910612  Little Wonder Housing Lakel - 8§ HP - 1 - -
11 910613  Little Wonder Housing Label - 9 HP - - - - 1 =
11 910614  Little Wonder Housing Label - 11 HP . - - - - 1
12 910609  Warning Label 1 1 1 1 1 1
B E 010503 5/16-24 x 3/4 Whiz Head Flange Bolt 4 4 4 4 4 4
{20 973 10-32 2-Way Lack Nut 2 2 2 2 2 p)
| 37 910130 Deflecior Spring 1 1 i 1 1 1 |
)] 8.18 Retaining Ring 3 3 3 3 3 3
39 910131 Knob 1 1 1 1 i 1
40 963 5/16 External Tooth Lock Washer 1 1 1 1 1 1
41 916100 5 HP Side Deflector 1 1 - - -
41 910110 &, 9 HP Side Deflector . - 1 1 1 -
41 910120 11 HP Side Deflector - - . - - 1
42 329 10-32 x 5/8 Serrated Flange Screw 2 2 2 2 2 2
43 910105 5 HP Internal Deflectot 1 1 - - -
43 810112 8§, 9 HP Internal Deflector - 1 1 i -
43 910122 11 HP Internal Deflector - - - - 1
44 910132 Deflector Handle 1 1 1 1 1
49 1025 3/8-16 2-Way Lock Nut 1 1 1 1 1 1
50 900501  3/8-16x 51/4 Bole i 1 i 1 1 1
51 910402 Pneumatic Front Wheel Bracket 1 1 1 1 i 1
52 934 Pneumatic Wheel Symetrical 1 1 1 1 1 1
53 900404  Pneumatic Wheel Sleeve 1 1 1 1 1 1
54 500405 Front Wheel Bracket Spacer 2 2 2 2 2 2
58 9341 Prneumatic Wheel Bearing [ 6 6 6 6 &

Ihr Ersatzteilspezialist im Internet



' TABLE OF CONTENTS

I IMPORTANT INFORMATION )
AL INETOAUCHION ceeceeeterteeeeiee et eeeeeae s ameeeeseeestesesesesssessneseseesesesesssns s 2 Q
B. Service INfOrmMAation ...occcoiiiiiriiie et et ee e eensneseseseeaessesees essseeeesmess e 3 -~
C. Special Safety INfOTmMAation ..........ccooevuieeeemeeeeeeeeeeee oot 3

II. SA¥ETY AND WARNINGS

AL SALCLY DIECALS ...ttt et s aene st saesete e s ee e eeeeenes s eee e ree e eaee
B. General Safety Rules
C.Warnings — Don‘ts.................
D.Warnings — D0S......u.ccorirmreriisisietiiessterseeeeseeeseesesenssessesesssenenssesssesssssesassoresns 6
E. Engine/Fuel Warnings DON'ES ......cc.ceeurvcriereeveesrmimsssessssssissessessens e enseseensens 6
E Engine/Fuel Warnings IDO’S c...coeereeceenicieiccctenie e seeeeseeeee s e seseseeeenenan 7
I ASSEMBLY INSTRUCTIONS ...ovvvevoeeoeeeeeeeeesceee oo s e s e e eeeeeeees oo 7
IV. OPERATING INSTRUCTIONS.  evoveeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeseeees et e 8
Vo MAINTENANCE. ......ocvviveeveeeeseseeseeeeeeseseesesesesseeeeses e e e eeeeeeeeseee et 8
VI PARTS EXPLOSIONSuus.....occooveevesereeeseeesseseeeeeeeeses e s s sees e s e 9-11
VIL. WARRANTY POLICY .......ooeoeeeeeeeeeeeeeeeeevv s es et oo sttt 12
MANY USES:

The extreme versatility offered by Little Wonder’s line of blowers makes them ideally suited for a
wide variety of jobs - blowing leaves, grass clippings, and thatch, blowing tennis courts dry, cleaning
large driveways, stadiums, parking lots and other hard surfaces, and precleaning roofs before repair.

L IMPORTANT INFORMATION

A. INTRODUCTION

On behalf of everyone at Little Wonder, we would like to thank you for your purchase of a
Little Wonder Gasoline Powered High Output Blower. This professional blower was
designed to the highest standards to ensure you many hours of uninterrupted service.

This manual provides the information necessary for safe and efficient operation and service. For
your safety, it is critically important that you read and understand this entire manual before
operating your blower.

A Warning: The Engine Exhaust from this product contains chemicals known to
the State of California to cause cancer, birth defects or other reproductive harm.






